










                                                PnÃm Hm^o-kv, tIm«bw 

               tIcf kwØm\ aen-\o-I-cW \nb-{´W t_mÀUv 

KERALA STATE POLLUTION CONTROL BOARD 
DISTRICT OFFICE, KOTTAYAM. 
{io\nhmk A¿À tdmUv, tIm«bwþ686001 

Sreenivasa Ayyer Road, Kottayam-686001 
E-mail: kspcbkottayam@gmail.com Telephone : 0481 - 2302445     web: www.keralapcb.nic.in 

Hm¬sse\nÂ At]£IÄ kaÀ¸n¡p¶Xn\v www.krocmms.nic.in F¶ sh_vsskäv D]tbmKn¡pI. 
                                                             Analysis   Report 

Analysis 
Report No. 

2203 Date  14/02/2024 Format No: nil 

Application 
No 

 
 

Date of collection 29/01/2024 

Received 
From 

AE1 Date of Receipt 29/01/2024 

No. Of 
Sample 

1 Period of Analysis 29/01/2024 -   
13/02/2024 

Source District Tourism Promotion Council (DTPC) 

Kumarakom ,Kottayam 
Scientist in charge JYOTHY G NATH 

Sample 
Condition 

Fit for analysis Sample Type Water 

Sample 
Collected By 

AE1 Sample volume & 
container type 

2 L Plastic container 

Sample 
Preservation 

AS per APHA/IS:3025(Part-1) 

Sample ID: District Tourism Promotion Council (DTPC)Kumarakom ,Kottayam 

Sl 
No. 

Parameter
s 

Unit Value Test Method                                                                                                                                      

Limit 

1. pH   ---- 6.7 IS Part 44 5.5-9.0 

2. BOD mg/L 30 APHA,5220 B,5-18 to 5-19 30 

3. COD mg/L 112 APHA,5220 B,5-18 to 5-19 250 

4. SS Mg/L 26 APHA 2540D 100.0 

5. Oil and 
Grease 

Mg/L BDL APHA 5520B 10.0 

 

Checked by                                                                                                                      Authorised by 

 







 
           

: General: 0483- 2733211 
e-mail:kspcbmlpm@gmail.com, Fax: 0483 2733211 web: kspcb.kerala.gov.in 

     KERALA STATE POLLUTION CONTROL BOARD 
          tIcf kwØm\ aen-\o-I-cW \nb-{´W t_mÀUv -------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------- ------------------------------------------------------------------------------------------------------------------------------------ -------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------           

-District Office Malappuram, 19/269A, Perinthalmanna Road, Up Hill, Malappuram–676505 
 PnÃm Hm^okv ae-¸p-dw, 19/269A s]cn-´Âa® tdmUv, Ip¶p-½Â, ae-¸pdw þ676505 

                
ANALYSIS REPORT- EFFLUENT  REPORT No: E 32/24 Date: 16.03.2024 
Source  Tirur Municipality Bus Stand STP 

Malappuram District 
 Kerala 676104 

Samples Collected by:  District Office, 
Malappuram  

Date of Sample 
Collection 

16.02.2024 Period of Analysis 19.02.2024 to 
12.03.2024 

Date of Receipt  19.02.2024 
 
                                                                               

Sl 
No 

Parameter Unit 

Value 
Sample ID No. Desirable limit as per 

IS10500:2012 
PCB104 PCBHS3 

1 pH - 6.8 6.7 6.5- 8.5 
2 Biological Oxyen Demand mg/l 72 280 30 

3 Chemical Oxygen Demand mg/l 172 800 250 

4 Total Suspended Solid mg/l 24 70 100 

5 Oil and Grease mg/l BDL BDL 10 

 
Details of Samples :  Effluent Sample :  PCB104 - Before Filtration 
                                                             : PCBHS3 - After Filtration 
 
                                      
 
 
 

 
 
 
 

 
   ASSISTANT SCIENTIST 

 



*f 1-1t:i- *tr*sl*d**S xQ* redldt{:}S *it!

Kg${:bI.3! S?&gg F*f,f"X}SE*}if *{3Xgt*g'L g*eRS

*:h; *4*5-13{tS?4S ls*pce,{rera&*.gw'ix
a

PCB/HO/EE3/MPRII0l2023/A dated 07 10312024. Dated 1410312024.

From
t Environmental Engineer,

To

The Member Secretary

Sub: STP's at Medical College Kozhikode - regarding

Ref: I . Letter No. PCB 1HO1EE3/MPR/10 12023lA dated 07 10312024.

Madam,
' Details of STP's at Medical College Kozhikode are as follows.

SI

NO

Capacity Treatrnent Units Mode of disposal of

treated effluent

I z}l4LD (old plant) 1.fixed bed reactor

2.primary clarifier

3.aeration Tank

"4.Secondary clarifier

5.Pressure sand filter

6.Activated carbon filter

7.U.V Treatment

8.Sludge Digester

9.Filter press

Treated effluent after

reuse is discharged

through pipelines to

Canoli Canal

2 2 MLD & IMLD

Capacity Plants

(New)

l.Receiving chambers

2.Screen channel

3.Collection Tanks

4. Electrolytic Reactor

'Pumping to Canoli

Canal (as per project

report )

Consent application



5.Setting Tanks

6.Filter feed Tank

T.Pressure sand filter .
8.Activated Carbon filter

9.Treated Water Tank

l0.filter press

pending with Board.

For clarifyitrg reuse

details of treated

effluent.

a
J 5OO KLD l.screech

2.Vortex Grit Chamber

3.Equalisation Tank

4.Anoxic Tank

5.Aeration Tank

6.Secondary Clarifier

T.Filter feed Tank

8.Pressure sand filter

9.Chlorine contact Tank

I 0.activated carbon filter

1 l.Gravity Thickener

l2.Filter press

13.Sludge dyeing beds

Pumping to Canoli

Canal (as per project

report)

Consent application

pending with Board

for clarifying reuse

details of treated

effluent.

The analysis report dated 2UA212024 showing results of old and new 2 MLD
and 500 KLD capacity STP's arc attached herewith for reference.

' -/rq
- - i 

'1r 
! -

Thanking you,

Enclosure:

Analysis report dated 2010212024.

\'d
Yours faithfully



{4,

K

-..'.':IcgR.js,I*AgTATEFoLtI"'Tro}Econrggorpg4FPr
, :::_ 

-{si€crog 
{ru<}tnrctcsn {b#-*1ff}"1*<aa"rr"l rr:-}u:rlrrtrrdiv$r e6:-tc(o(tD l- l

?;T'ffi-=rry " {**ffi"}s*$}:i}s i}-les#r}s rytryY* W, k#.S \9lz "

ffi :: R&{F}*NAL SFFte€,. K(}A|{IK(}D€ \;w ilaiY'Y'L*.-"

.Kff IJaq .,,,.:-*i 
"

' --. r 
-,_i.., '---. 44 v ,.,:

ANALYSIS REPORT OF WASTEWATER

Reoort No. rlnloln I +l el418l- | 1ltol3 Date: 2 o ol? ? 0 2 4

te of Sample
llection

0 7 0 2 2 0 2 4
Date of receiPt of the
sample

U 8 0 2 ? 0 2 4

Time Hours: NOT GIVEN Time Hours: 1 cl: lol o

Sampled by: AE 2,RO,KKD Sample ID PCB-63, PCB-19 & PCB-90

Sampling Method
NOT GIVEN Sample Lab Code KROS 4948 -1,2 & 3

Sample container
PC-2.51 Ref.letter No. PCB/DO/KKD/1 65 / 2023 DATED : 08.02.2024

Source:
MEDICAL

COLLEGE,KOZHIKODE

Received from: CEE/RO/KKD

Period of analysis: 08.o2.2024 - 19.O2.2024

Specific sampling
location:

PCB-63, Final Treated Water
(Old MLD Plant)

PCB-19, Final Treated Water
(New MLD Plant)

PCB-90, Treated Water
before Ultra Filtration

No. of samples 3

Analysed by: AKG/NKT/SP

Sample
preservation:

[Of 3>uv ur"
NOT GIVEN

Me6od:Standard Methods for the examination of Water and Wastewater'

APHA AWWA WEF (22N0 Ed.)

Sl no Parameters unit LDL
MethodN

o.

Sample ID

PCB-63 PCB-19 PCB-90

pH 4
APHA 45OO- I

H+,8 | o'' 7.3 6.5

2
TOTAL SUSPENDED SOLIDS
(Dried at 103-105*C)

mg/L 4
APHA
25/;OD

9 t2.4 BDL

5 BOD mg/L 0.5 ,gTi?, | 14.2 26.8 L,4

4 coD mg/L 5
APHA
5220B

32 64 B

5 OIL&GREASE mg/L 4.7
APHA
55208

BDL BDL BDL

RESIDUAL CHLORINE mg/L 0.4
APHA

4500cr B
BDL BDL 26.75

Remarks: LDL-Lower Detection limit. BDL-Below Detection Limit.

-:i,'4
Scientist in charge

PCB/ RLC/ NABL/ 2012/ REP.WW REV-O



KERALA STATE P
DISTRICT OF'F'ICE

RUBCO HOUSE,6TH F'LOOR, SOUTH BAZAR.
KANNUR-670002.

Reporr No: lrNn_f +os Date:
Date of sample

rJ-vz-zuz4
zvz+ Date of receipt: 02-02-2024Sample received from: The Environmental Fnoi oo. Sample ID:

Source: I,ti,:) /o
Ref. Letter.No. PCB/KN R/DOl GEN 724ry 2O2I
Samoled bv NAMPsample type: Effluent

2/02/2024 to t2/02/20A

Specific sampling
location:

STP outlet of taliparamba
muncipality.p .o 67 0l4l Analysed by: JSA 2

Sample Preservation: As per APHA/IS:3025 (part t) No. of Samples: I

Scientist -in-Charge oi
Analysis :

Asst.Scientist rvrsluuu; Dranqaro methods lbr the examination of water and

Sample IDSl.No. Parameters Unit
EFF:576

pH
7.1.8

2 BOD(3 days at27oc\ MElL
3

6.4
mc/l 20

A uil ano grease msll 0.36
5 TDS mg/L
6

4t4.8
mc/L 40

BDL- Below Detection Limit
ND- Not Detectable

Sample Details:
EFF 576-STp outlet of taliparamba muncipality.p .o 67014!

This test results is restricted for the water sample(s) collected by Assistant Engineer on Dt on 02/02/2024 onrv

Scientist in charge

DVtr?AK "?,P,
. Assistant Scientisr
\erata state polution csntrof Boanr

Oistrict Office, Kannur-OZOOUe


